

Does Larger Dose of Steroid Improve the Outcome of Intra-Articular Hip Injection?

S.V. Karuppiah* and A. Dhaliwal

Grampian University Hospital, Aberdeen Royal Infirmary, Aberdeen, AB25 2PD, Scotland, UK

Abstract: *Introduction:* Intra-articular hip injection has been used to treat arthritic hip pain for decades. However there is no standardised recommended doses and there has been variability amongst surgeons.

Objective: We aimed to determine if larger dose of steroid injected improved the duration of pain relief.

Patients and Method: We retrospectively reviewed, two matched groups of patients treated with variable doses of triamcinolone hip injection; Group A with 40mg and Group B with 80mg. The duration of pain relief after hip injection was recorded in days, weeks or months for patients in each group.

Results: In Group A, 7 patients had no pain relief at all from the hip injection, 13 for only days (less than a week), 15 patients for weeks (up to 4 weeks) and 25 patients had complete pain relief till the time of follow-up at 3 months. Similarly in group B, 6 patients had no pain relief at all from hip injection, 14 for days, 18 patients for weeks and 22 patients for 3 months. The duration of pain relief from the hip injection for both Group A (6.2weeks) and B (6.1weeks) was similar with an overall average pain relief of 6.15weeks.

Conclusion: 40mg of steroid had same duration of pain relief compared to 80mg of steroid for treating primary hip osteoarthritis.

Keywords: Hip injection, corticosteroids, osteoarthritis of hip, treatment hip pain.

INTRODUCTION

Intra-articular steroid injection is an established treatment for joint arthritis and has been advocated as a non surgical treatment for primary osteoarthritis for decades [1]. However the duration of symptomatic pain relief, as shown in most studies [2], is limited to a few weeks. We aimed to study if the duration of pain relief was improved by increasing the dose of steroids.

AIM

To determine if larger doses of corticosteroid injected into the hip joint improves the duration of pain relief

PATIENTS AND METHODS

We retrospectively compared two matched groups of patients treated with variable dose of corticosteroid (Triamcinolone acetonide - Kenalog, Bristol-Myers Squibb) hip injections; Group A had 40mg whilst Group B had 80mg. Patient's details were obtained from hospital computer database between 2004 to 2006 and each patient's notes and radiographs (x-rays) were studied individually and classified into grade I to IV (Kellgren and Lawrence classification). We included all patients with primary hip osteoarthritis and having first

hip injection for temporary pain relief. Exclusion criteria included patients with hip arthritis secondary to other conditions such as rheumatoid arthritis, psoriatic arthritis, etc. and patients receiving previous hip injections. All hip injection procedures were carried out by members of the surgical team as a day case.

The procedure was carried out in operating theatres which were exclusively for only elective orthopaedic surgery with laminar flow facilities. Skin was prepared with chlorhexidine or iodine. After infiltration of the skin with local anaesthetic a long 18-G spinal needle was inserted into the joint *via* an anterior or oblique approach under fluoroscopic guidance. A hip arthrogram with non-ionic contrast medium (omnipaque 240) was performed to confirm the position of the needle tip prior to hip injection. Post procedure, all patients were discharged and reviewed in out patient department in 3 months (average 12 weeks). At the time of review patient's pain relief was recorded as in days, weeks or months.

RESULTS

There were a total of 60 patients in each group who had hip injection during this study period. Patients requiring hip injection for temporary pain relief were either waiting for total hip replacement or were not keen to proceed to arthroplasty at the time of the injection. All patients had moderate to severe osteoarthritic changes on the Xrays (36 patients - Grade III and 84 patients - Grade IV) (Table 1).

*Address correspondence to this author at the Grampian University Hospital, Aberdeen Royal Infirmary, Aberdeen, AB25 2PD, Scotland, UK; Tel: +44 7900885270; E-mail: saravanavai@yahoo.com

Table 1: Duration of Pain Relief in Patients Injected with Variable Dose of Corticosteroids (Each Group n=60)

| Details | Group A (40mg) | Group B (80mg) |
|---------------------------------|---------------------------------|-------------------------------|
| Age | 74.5years (71-76) | 75years (72-78) |
| Gender | M-29;F-31 | M-32;F-28 |
| Grade of OA (Kellgren) | Grade III - 15 Grade IV - 45 | Grade III - 21 Grade IV 39 |
| Duration of Pain Relief | | |
| Months (1 – 3 months) | 25 (42%) | 22 (37%) |
| Weeks (1 – 4 weeks) | 15 (25%) | 18 (30%) |
| Days (1 – 7 days) | 13 (22%) | 14 (23%) |
| No pain relief | 7 (11%) | 6 (10%) |
| Average duration of pain relief | 6.2weeks | 6.1weeks |

In group A, at the time of review in the clinic, 7 patients had no pain relief at all from the hip injection, 13 patients had recorded to have pain relief for only days (less than a week), 15 patients had pain relief for weeks (up to 4 weeks) and 25 patients had complete pain relief till the time of follow-up at 3 months (Table 1).

Similarly in group B, 6 patients had no pain relief at all from hip injection, 14 patients had pain relief for days, 18 patients for weeks and 22 patients for 3 months (Table 1). The average pain relief from the hip injection was 6.2 weeks for Group A and 6.1weeks for Group B with an overall average of 6.15weeks.

Duration of pain relief was not influenced by the dose of steroids or grade of OA.

DISCUSSION

Hollander *et al.* was the first to suggest the benefit of intra-articular steroids as a treatment of joint arthritis and later studies, using larger molecules such as triamcinolone, showed that the drug was contained within the joint space for a longer period with only minimal systemic effect for even higher doses of steroids [3]. The current recommended dose of intra-articular triamcinolone (Kenalog) for any major joints such as the hip or knee is between 20 to 40mg with a maximum dose of 80mg [4]. Although there are variable practices among clinician regarding the dose of steroid injected, to our knowledge there have been no studies that have so far shown if steroids dose influence the duration of pain relief. Some studies have suggested repeated steroid injections prolongs the duration of pain relief but this has however not been shown in hip osteoarthritis [5].

It may be argued that primary osteoarthritis is not an inflammatory disease and hence not amenable to steroid treatment but majority of our patients (Group A 89%; Group B 90%) benefited from some amount of pain relief from the hip injection (Table 1). Steroids control the inflammation secondary to calcium crystals and cartilage macromolecules and hence patients benefit from pain relief especially during joint flare ups [6]. 42% in Group A patients and 37% in Group B patients had pain relief lasting for more than 4 weeks (Table 1). The anti inflammatory action of steroids is maximal at the first 24-48hours and patients benefiting pain relief lasting for more than a week must be explained by other mechanisms. Arthritic joints have a lower viscosity compared to normal joints. Some studies have shown that there was improvement in pain relief by injection of viscosupplement (sodium hyaluronate) into arthritic joint with equal benefit compared to steroid injections [7]. This may suggest that steroids may also have a viscosupplement property which may account for the longer duration of pain relief in some patients. There is also evidence to suggest that steroids stimulates the production of lubricating surfactant by the cartilage which may both improve the hydration of the cartilage and help with long term pain relief [8].

The outcome of hip injections is variable, as shown in other joints, 11% in Group A patients and 10% in Group B patients did not have any benefit from hip injections whilst the rest of the patients had some pain relief from the injection (Table 1). It has now been increasingly recognised that the osteoarthritic disorders are a heterogeneous group of conditions, and it is likely that patients with more inflammatory type of joint involvement generally respond more favourably to intra

articular steroids than do those with dry, grating type of involvement [2].

This study has its limits of any retrospective review. There may be an area of selection bias as it was not a randomised controlled study. Patients were recruited from various consultants who may have had different thresholds for hip joint injections. However this study has highlighted that there was no additional benefit with larger dose of corticosteroid hip injections i.e. 80mg of steroids dose did not improve the duration of pain relief compared to 40mg dose. Patients in Group A and B had similar duration of pain relief (Table 1). Though hip injections are relatively safe with a very low complication rate, repeated injections and increased steroid dose have shown to cause joint arthropathy [9]. More ever, there has been some concerns raised recently that the use of intra-articular corticosteroids may remain as precipitant in the joint which can predispose to the development of infection with subsequent joint replacement arthroplasty [10]. Although at the time of follow up none of our patients had any complications secondary to hip injections, larger doses of steroids have a potential risk. Hip injections have now been recommended for the management of hip osteoarthritis, however there are no guideline regarding the dose or the time interval required between injections [11]. From this study we conclude that a moderate dose of 40mg corticosteroids will be sufficient for temporary pain relief of hip osteoarthritis there is no additional benefit using higher doses of steroids.

CONCLUSION

There is no difference in the duration of pain relief between the use of 40 and 80 mg of triamcinolone in hip injection for primary osteoarthritis. There is reliable pain relief after hip joint injection but the duration of pain relief is short term.

REFERENCE

- [1] Gray RG, Tenenbaum J, Gottlieb NL. Local corticosteroid injection treatment in rheumatic disorders. *Semin Arthritis Rheum* 1981; 10: 231-54.
[http://dx.doi.org/10.1016/0049-0172\(81\)90001-9](http://dx.doi.org/10.1016/0049-0172(81)90001-9)
- [2] Stefanich RJ. Intraarticular corticosteroids in treatment of osteoarthritis. *Orthop Rev* 1986; 15: 65-71.
- [3] Hollander JL. Intra-articular hydrocortisone in arthritis and allied conditions; a summary of two years' clinical experience. *J Bone Joint Surg Am* 1953; 35-A: 983-90.
- [4] British Medical Association and the Royal Society of Great Britain. *British National Formulary* 2006; 51: 516.
- [5] Raynauld JP, Buckland-Wright C, Ward R, *et al.* Safety and efficacy of long-term intraarticular steroid injections in osteoarthritis of the knee: a randomized, double-blind, placebo-controlled trial. Erratum appears in *Arthritis Rheum* 2003; 48: 3300. *Arthritis Rheuma* 2003; 48: 370-7.
<http://dx.doi.org/10.1002/art.10777>
- [6] Schumacher HR, Jr. Synovial inflammation, crystals, and osteoarthritis. *J Rheumatol Suppl* 1995; 43: 101-3.
- [7] Leopold SS, Redd BB, Warme WJ, Wehrle PA, Pettis PD, Shott S. Corticosteroid compared with hyaluronic acid injections for the treatment of osteoarthritis of the knee. A prospective, randomized trial.see comment. *J Bone Joint Surg Am* 2003; 85-A: 1197-203.
- [8] Hills BA, Ethell MT, Hodgson DR. Release of lubricating synovial surfactant by intra-articular steroid. *Br J Rheumatol* 1998; 37: 649-52.
<http://dx.doi.org/10.1093/rheumatology/37.6.649>
- [9] Chandler GN, Jones DT, Wright V, Hartfall SJ. Charcot's arthropathy following intra-articular hydrocortisone. *Br Med J* 1959; 1: 952-3.
<http://dx.doi.org/10.1136/bmj.1.5127.952>
- [10] Kaspar S, de V de Beer J. Infection in hip arthroplasty after previous injection of steroid. *J Bone Joint Surg Br* 2005; 87: 454-7.
<http://dx.doi.org/10.1302/0301-620X.87B4.15546>
- [11] Zhang W, Doherty M, Arden N, *et al.* EULAR Standing Committee for International Clinical Studies Including Therapeutics (ESCISIT). EULAR evidence based recommendations for the management of hip osteoarthritis: report of a task force of the EULAR Standing Committee for International Clinical Studies Including Therapeutics (ESCISIT). *Ann Rheum Dis* 2005; 64: 669-81.
<http://dx.doi.org/10.1136/ard.2004.028886>